
Integrated Membrane System for Low Fouling RO 

Desalting of Municipal Wastewater 
Craig Bartels, Ph.D., Hydranautics, Oceanside, CA 

Rich Franks, Hydranautics, Oceanside, CA 
Ryan Furukawa, Hydranautics, Oceanside, CA 
Pravin Murkute, Hydranautics, Oceanside, CA 
Uri Papukchiev, Hydranautics, Oceanside, CA 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

August, 2004



 2

Legal Notice 
 

This report was prepared as a result of work sponsored by the California Energy 
Commission (Commission, Energy Commission). It does not necessarily 
represent the views of the Commission, its employees, or the State of California. 
The Commission, the State of California, its employees, contractors, and 
[...]
The PIER Program, managed by the California Energy Commission 
(Commission), annually awards up to $62 million to conduct the promising public 
interest energy research by partnering with Research, Development, and 
Demonstration (RD&D) organizations, including individuals, businesses, utilities, 
and public or private research institutions. 
 
PIER funding efforts are focused on the following six RD&D program areas: 
 

• Buildings End-Use Energy Efficiency 
• Industrial/Agricultural/Water End-Use Energy Efficiency 
• Renewable Energy 
• Environmentally-Preferred Advanced Generation 
• Energy-Related Environmental Research 
• Strategic Energy Research. 

 
What follows is the final report for the Desalination Research and Innovation 
Partnership, conducted by the City of Oceanside in cooperation with 
Hydranautics.  The report is entitled Integrated Membrane System for Low 
Fouling RO Desalting of Municipal Wastewater. This project contributes to the 
Industrial/Agricultural/Water End-Use Energy Efficiency program. 



 7

Executive Summary 
 
In recent years, California’s rapidly growing population has increased the volume of 
municipal waste as well as the demand for fresh water.  An increasing number of 
municipalities are considering recycling after treating to tertiary and higher levels to 
minimize environmental impact and supplement fresh water supplies. But treating 
wastewater for high purity industrial or indirect potable reuse requires treatment 
involving membrane filtration.  The availability of a range of membrane products affords 
the opportunity to use two or more membrane technologies synergistically to achieve 
stringent treatment objectives and enhance performance of the overall system.  A system 
which uses more than one type of membrane for a treatment scheme is called a Multiple 
Integrated Membrane System (MIMS). 
 
The MIMS consists of microfiltration (MF) or Ultrafiltration (UF) membrane 
pretreatment followed by low fouling or energy saving reverse osmosis (RO) membranes.  
MF/UF membrane processes provide an effective means of meeting increasing water 
demands because of their ability to remove solids as well as microbial contaminants 
(including viruses) by size exclusion.  Reveres osmosis membranes, being tighter than 
MF/UF membranes, reduce the concentration of dissolved solids and provide a secondary 
barrier to microbial and other contaminants that may pass the membrane pretreatment. 
 
This study demonstrates the use of a MIMS consisting of UF/MF followed by energy 
saving and low fouling RO membranes for the efficient and economical treatment of 
secondary effluent to higher than tertiary levels over extended operating periods. 



 8

Abstract 
 
This study uses a Multiple Integrated Membrane System (MIMS) consisting of UF/MF 
followed by energy saving or low fouling RO membranes to demonstrate the efficient 
and economical treatment of secondary effluent under on-site operating conditions over 
extended operating periods.  The MIMS ran from September 2002 to September 2004 at 
La Salina WWTP in Oceanside CA.  The UF membrane as pretreatment to the RO 
successfully ran at 32 gfd and 87% recovery with a period of 30 days between cleanings.  
The MF as pretreatment to the RO ran at 12 gfd and 95% recovery with a period of 60 
days between cleanings.  Both UF and MF produced high quality filtrate that allowed the 
RO to run at 11 gfd and 75% recovery. 
 
The RO successfully reduced the level of dissolved solids from 1100 ppm in the feed to 
20 ppm in the permeate.  Energy saving membranes operated in parallel with low fouling 
membrane showed no greater propensity to fouling.  Elements constructed with 26 mil 
brine spacer were run in parallel with elements constructed of 31 mil brine spacer.  The 
smaller brine spacer elements showed no greater propensity to fouling than the thicker 
brine spacer elements. 
 



 9

Introduction 
Background and Overview 
Secondary treated municipal effluents in Southern California have historically been 
discharged to large water bodies with manageable environmental impact.  At the same 
time, a majority of the region’s potable water supply has been imported from Northern 
California and the Colorado River.  In recent years, a rapidly growing population has 
increased the volume of municipal waste as well as the demand for fresh water.  An 
increasing number of municipalities within California are considering recycling after 
treating to tertiary and higher levels to minimize environmental impact and supplement 
fresh water supplies (Alexander 2003).  Tertiary treated secondary effluents, involving 
media filters to remove particulate matter followed by disinfection by chlorination, have 
been used for agricultural and industrial purposes. But treating wastewater for high purity 
industrial or indirect potable reuse requires further treatment involving membrane 
filtration.  The availability of a range of membrane products affords the opportunity to 
use two or more membrane technologies synergistically to achieve stringent treatment 
objectives and enhance performance of the overall system.  A system which uses more 
than one type of membrane for a treatment scheme is called a Multiple Integrated 
Membrane System (MIMS). 
 
The MIMS consists of MF or UF membrane pretreatment followed by low fouling or 
energy saving RO membranes. MF/UF membrane processes provide an effective means 
of meeting increasing water demands because of their ability to remove solids as well as 
microbial contaminants, including viruses by size exclusion (DeCarolis, 2001).  For 
example, some tests on MF membranes treating secondary effluent demonstrate at least a 
five log removal rate on of all coliform bacteria (Schimmoller 2001, Alonso 2001). The 
removal rate depends largely on the actual concentration of viable bacteria on the feed 
side of the membrane, along with some processing factors such as: degree of fouling, 
vacuum pressure, pretreatment chemicals used, and actual moment of sampling. Removal 
of total suspended solids is complete for UF/MF membranes. With typical feed solids 
concentrations below 100ppm, the filtrate TSS is always below detectable limits 
(Schimmoller 2001, Alonso 2001).   
 
Reveres Osmosis membranes, being tighter than even MF/UF membranes, have been 
successfully used to reduce the dissolved solids concentration in municipal effluents 
(Abi-Samra, 2002).  The RO membranes also act as a secondary barrier to viruses and 
bacteria. 
 
Presently, two large scale sites in Southern California employ MIMS to reclaim 
municipal waste water for industrial and indirect potable reuse.  The West Basin 
Municipal Water District operates the West Basin Recycling Center in El Segundo where 
MIMS are used to treat 12.5 MGD of municipal waste water from the City of Los 
Angeles’ Hyperion WWTP for industrial reuse.  Nearby, the Orange County Water 
District’s Ground Water Replenishment System (GWRS) is currently using MIMS to 
treat 5 MGD of municipal waste to recharge its groundwater supply which has been taxed 



 10

by years of drought and a growing population.  The GWRS is expected to reach its full 
capacity of 70 MGD by 2007. 

Project Objectives 
This study uses a MIMS consisting of UF/MF followed by energy saving or low fouling 
RO membranes.  The MIMS ran from September 2002 to September 2004 at La Salina 
WWTP in Oceanside CA.  The primary purpose of this study is to demonstrate a MIMS 
for the efficient and economical treatment of secondary effluent under on-site operating 
conditions over extended operating periods and assess the effect of different operating 
parameters.  Specifically, this study will: 
 
1) Evaluate the performance of a capillary ultrafiltration membrane as pretreatment to 

reverse osmosis by monitoring the effect of variables such as pretreatment, feed 
quality/composition, feed temperature, and operating flux and determining the 
optimum operating conditions, cleaning frequency, cleaning conditions, and 
compatibility of the feed and membrane material;   

2) Evaluate the performance of a submersible microfiltration membrane as pretreatment 
to reverse osmosis by monitoring the effect of variables such as pretreatment, feed 
quality/composition, feed temperature, and operating flux and determining the 
optimum operating conditions, cleaning frequency, cleaning conditions, and 
compatibility of the feed and membrane material; 

3) Evaluate the performance of a reverse osmosis system treating secondary effluent by 
monitoring the effect of variables such as MF vs UF pretreatment, feed 
quality/composition, feed temperature, and operating flux and determining the 
optimum operating conditions, cleaning frequency, cleaning conditions, membrane 
material (low fouling vs energy saving) and element’s brine spacer thickness on 
propensity to fouling; 

4) Determine the ability of an integrated membrane system consisting of capillary 
ultrafiltration membrane pretreatment or submersible microfiltration membrane 
pretreatment followed by reverse osmosis to treat municipal secondary effluent and 
produce treated water of a quality to meet the pertinent regulations for discharge or 
reuse; 

5) Use the data collected from the MIMS pilot to evaluate the design and economics of a 
large-scale treatment system. 

Report Organization 
Throughout the “Project Approach” and “Project Outcomes” section of the paper, each of 
the three pilots will be discussed separately. The UF will be presented first followed by 
the MF, then the RO.  Because the RO treated UF and MF filtrate in two different tests, 
the discussion of the RO will itself be divided into two sections.  The conclusion of the 
paper will include a discussion of the whole system as a multiple integrated membrane 
system.  



 11

Project Approach 

Source Water 
The MIMS treated secondary effluent from the LaSalina Waste Water Treatment Plant in 
Oceanside, California.  LaSalina WWTP treats approximately 3.5 million gallons per day 
of municipal waste from the city of Oceanside using: bar screen, grit chambers, load 
equalization, primary clarification, and secondary aeration/clarification.  Effluent from 
the secondary clarifiers was supplied as feed to the MIMS.  Feed water characteristics for 
the secondary effluent, including individual ion composition, are found in Table 1. 



 12

Table 1.  Raw water analysis, La Salina Wastewater treatment plant, Oceanside CA. 
 

Category Parameter Units Low High 
General pH  7 7.5 
 Temperature C 20 30 
Dissolved 
Solids TDS ppm 900 1370 
 Conductivity us 1750 2600 
 Ca ppm 60 68.9 
 Mg ppm 36 37 
 Na ppm 197 226 
 NH4 ppm 15.2 38 
 PO4 ppm 3.54 21 
 Alk (ppm CaCO3) ppm 137 260 
 SO4 ppm 210 254 
 Cl ppm 290 350 
 NO3 ppm 16.2 38 
 SiO2 ppm 12.6 15.9 
Solids TSS ppm 4.8 9.4 
 Turbidity (NTU) NTU 2.5 100 
Organic UV(254) cm (-1) 0.16 0.16 
 TOC ppm 8 16 
 BOD5 ppm 2.5 15 
 COD ppm 30 110 

Microbial Total Coliforms  Count/ 
100ml 160,000 500,000 

 

Ultrafiltration Pilot Unit 
 
The HYDRAcap UF pilot is a Self-Encapsulated Capillary Ultrafiltration system with 
two 60” modules.  Each module contains 13,000 capillary fibers. The system’s total 
active membrane area is 1000 sq. ft.  The membrane material, polyethersulfone, tolerates 
moderate concentrations of free chlorine and can withstand a pH range of 2-13.  Figure 1 
below shows the configuration of the UF pilot at LaSalina. 
 
HYDRAcap UF is an inside out hollow fiber system.  Feed water enters the inside of the 
fibers under pressure and is forced out through the fiber wall.  The UF system operates in 
dead-end mode in which all feed is converted to filtrate during the period of filtration.  
Table 2 shows the minimum and maximum operating parameters tested during this 
investigation.  Operating parameters such as flux, transmembrane pressure (TMP), feed 
and filtrate turbidity, pH, temperature, and processing time were recorded on a regular 
basis using manual spreadsheets.   
   
 
 



 13

  
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 1.  Configuration of HYDRAcap UF system treating secondary effluent for 
pretreatment to RO. 

 

 Table 2.  General Operating Conditions for the HYDRAcap UF pilot unit 
 

Operating 
Parameter 

Unit Value (min-max) 

Feed flow gpm 20-40 
Filtrate flow gpm 20-40 

Backwash flow gpm 100-130 
Filtrate flux gfd 32-46 

Feed pressure psig 5-25 
TMP psig 4-25 

Recovery % 84-90 
 

Pretreatment 
Both ferric chloride and sodium hypochlorite were used as a chemical pretreatment to the 
UF system.  Ferric chloride was used as a coagulant in the feed water to enhance the 
removal of colloids and organics.  The sodium hypochlorite was used to prevent 
biological growth in the system.  Chemical injection occurred 45 ft before the UF system 
(22 second contact time) to allow for sufficient chloramine formation and pin floc 
formation. 
 

Performance Assessment 
The productivity of the system was monitored using temperature corrected specific flux 
(TCSF) normalized to a temperature of 20ºC (equation 1). 
 

Secondary effluent

 

Backwash

RO feed

Feed pump

Backwash pump

UF filtrate



 14

( )
( ) ( )( )20exp032.0 −⋅−⋅= T
psiTMP
gfdFluxTCSF     (1) 

 
Flux, TMP and temperature all play important roles in determining the value of the 
TCSF.  The flux is the amount of water flowing through each square foot of membrane 
area per day (gfd).  The formula for flux is given in equation 2. 
 

)(1440
)(

2fteaMembraneAr
gpmFlowFlux

⋅
=      (2) 

 
The TMP in equation 1 is equal to the amount of pressure required to push water through 
the membrane, or the pressure difference across the membrane.  The formula for TMP 
appears in equation 3 where: Pf, Pc, and Pp are feed, concentrate, and filtrate stream 
pressures, respectively. 
 

p
cf P

PP
TMP −







 +
=

2
     (3) 

 
As the membrane fouls over time, the transmembrane pressure (TMP) begins to rise.  As 
TMP rises, TCSF decreases.  All parameters needed to calculate TCSF were collected 
twice daily. The data was collected two minutes after a backwash cycle to ensure 
consistency.   
 
The turbidity of the feed and filtrate water was recorded twice daily and used to estimate 
the removal of Total Suspended Solids (TSS).  TOC, UV254, and total coliforms were also 
tested to determine removal of organics and microorganisms.   

Backwashing 
Backwashing is a regularly scheduled event intended to remove the foulant layer that 
accumulates on the membrane surface during filtration.  The frequency of backwashing 
was adjusted between 25 and 35 minutes to optimize the performance of the system.  The 
multiple step backwash parameters were controlled by the programmable logic controller 
(PLC).  The backwashing sequence consisted of 5 steps: Air Enhanced Backwash (AEB), 
backwash bottom, backwash top, backwash screen filter, and final rinse.   
 
The AEB is a patented technique which pressurizes the inner fibers using air.  When 
pressurized, the fibers expand slightly to dislodge the foulant layer which accumulates 
during the filtration process.  Following the AEB, the backwash steps remove the 
foulants from the system by pumping filtrate water from the filtrate side to the feed side 
of the fiber. The five steps of the backwash sequence last a total of 60 to 90 seconds after 
which the filtration process is resumed. 

Cleaning 
Over time, the foulant layer accumulates on the outer surface of the membrane to a point 
where the backwashing sequence is no longer effective.  A cleaning is then required to 



 15

fully restore membrane permeability.  Cleanings involved recirculation of a high or low 
pH solution through the system.  The effects of each cleaning were studied to determine 
the optimal cleaning procedure for this application. 
 

Microfiltration Pilot Unit 
 
The HYDRAsubTM MF is an open submerged type membrane system containing 12 
membrane bundles per module. Each bundle holds 16,800 membrane fibers with 0.31mm 
[...]

1000

1500

2000

2500

Operating Time, hours

Sp
ec

ifi
c 

Fl
ux

, g
fd

  /
  p

si
ESPA2-31

ESPA2

LFC3

 
Figure 20.  Normalized permeability of three RO membranes treating MF filtrate.  
ESPA2 and ESPA2(31 mil) were located in parallel in the first stage.  LFC3 was located 
in the second stage. 

 
Corresponding to the initial drop in specific flux was an initial decrease in salt passage 
for all three elements during the first hours of operation as seen in Figure 21.  As with 
permeability, salt passage remained stable for all three elements throughout testing at 9 
gfd and 11 gfd.  Despite the loss in permeability, salt passage remained stable while 
operating at 13 gfd. 



 46

9 gfd to 11 gfd 11 gfd to 13 gfd

0.00

0.50

1.00

1.50

2.00

2.50

0 500

1000

1500

2000

2500

Operating Time, hours

N
or

m
al

iz
ed

 S
al

t P
as

sa
ge

, %

ESPA2-31

ESPA2

LFC3

 

Figure 21.  Normalized salt passage of three membranes treating MF filtrate.  ESPA2 
and ESPA2(31 mil) were located in parallel in the first stage.  LFC3 was located in the 
second stage. 

 
Because of the MF pretreatment, differential pressures also remained stable for all three 
elements throughout the testing at 9 gfd and 11 gfd – Figure 22.  Because the ESPA2 
with 26 mil brine spacer and the ESPA2 with 31 mil brine spacer were loaded  in parallel 
pressure vessels, the differential pressure of each vessel is identical.  For this reason, feed 
flow into pressure vessel 1 was monitored.  The stability of the feed flow into pressure 
vessel 1 at approximately one half of the total feed flow suggested that the 31 mil 
elements fouled at a rate similar to that of the 26 mil elements.  No correlation between 
brine spacer thickness and fouling could be established.  This is not surprising when 
considering the thickness of the brine spacers relative to the size of the colloidal material.  
The range of brine spacer thickness from 26 mils to 31 mils equals 660 microns to 790 
microns respectively.  The size of any colloidal particles passing through the membrane 
pretreatment would be less than 10 microns – more than an order of magnitude smaller 
than the thickness of the brine spacers.  The difference between 26 mil brine spacers and 
a 31 mil brine spacer is therefore insubstantial compared to the very small size of the 
colloidal particles relative to the brine spacers should  



 47

11 gfd to 13 gfd9 gfd to 11 gfd

0

2

4

6

8

10

12

14

16

18

20

0 500

1000

1500

2000

2500

Operating Time, hours

N
or

m
al

iz
ed

 D
iff

er
en

tia
l P

re
ss

ur
e,

 p
si ESPA2-31

ESPA2

LFC3

 
Figure 22.  Normalized differential pressure of three membranes treating MF filtrate.  
ESPA2 and ESPA2(31 mil) were located in parallel in the first stage.  LFC3 was located 
in the second stage. 

Cleaning  
The system failed to foul during the UF pretreatment portion of the test.  However, the 
system was inadvertently exposed to a mixture of UF filtrate and UF feed which lead to 
significant fouling within 24 hours.   High and low pH cleanings were performed on lead 
elements after the fouling incident.  Elements were tested at their standard test conditions 
before and after each cleaning to determine effectiveness. 
 
The results as presented in Figure 23 suggest that the low pH cleaning had a negligible 
impact while the high pH cleaning restored a significant portion of the membranes’ 
original permeability.  The success of the high pH cleaning suggests that the primary 
foulant was organic and/or coloidal in nature.  It is therefore surprising that the negatively 
charged ESPA increased in permeability more than the neutrally charged LFC as 
negatively charged membranes tend to attract and become fouled from positively charged 
organic material. 
 



 48

Specific Flux

0.00

0.02

0.04

0.06

0.08

0.10

0.12

0.14

0.16

0.18

0.20

X-Factory Before Cleaning After Low pH=4 Clean After High pH=10
Clean

gf
d 

/ p
si

ESPA2-4040
LFC1-4040

 
Figure 23.  Effect of high and low pH cleaning on ESPA2 and LFC membrane permeability 

UF vs MF pretreatment 
A comparison of the RO performance when running on the different pretreatments can be 
seen in Figure 24.  The initial increase in permeability of the UF/RO is uncharacteristic 
and opposite to that of the MF/RO system.  However, the stable performance of the two 
systems appears to be similar.  The performance of the two systems is consistent with 
other studies comparing the effect of MF vs UF pretreatment on RO performance 
(Alexander 2003). 
 



 49

0.00

0.02

0.04

0.06

0.08

0.10

0.12

0.14

0.16

0.18

0.20

0 500

1000

1500

2000

2500

Operating Time, hours

Sp
ec

ifi
c 

Fl
ux

, g
fd

  /
  p

si

UF Pretreatment MF Pretreatment
 

Figure 24.  Normalized permeability of two sets of ESPA2 (26 mil) membrane treating 
MF filtrate and UF filtrate.  Flux ranged from 9 gfd to 11 gfd. 

• Feed and permeate water analysis showed that the integrated membrane system 
successfully treated municipal secondary effluent and produced treated water that 
met or exceeded standards for discharge or reuse. 

 
Regardless of UF or MF pretreatment, the RO successfully reduced the total dissolved 
solids concentration from 900-1300 ppm in the feed to 30 ppm in the permeate.  A typical 
feed and permeate analysis for the different membranes is given in Table 7 below. 



 50

Table 7.  Feed and permeate analysis (11/4/02). 

 UF 
Filtrate 

LFC1 
Permeate

ESPA2 
Permeate 

Ca 68.9 0.02 0.08 
Mg 36.1 0.01 0.04 
Na 226 5.835 4.20 

NH4 15.2 0.9 0.87 
Alk as ppm CaCO3 137 5.5 7.00 

SO4 254 0.89 1.14 
Cl 340 5.6 3.27 

NO3 16.2 2.3 1.62 
SiO2 15.9 0.3 0.18 
TOC 16.3 0.72 0.70 
PO4 3.54 0.001 b.d.l 

Conductivity 1890 43.50 32.32 
TDS 1109.3 21.4 18.4 

 
• Data collected from the integrated membrane pilot was used to evaluate the 

design and economics of a large-scale treatment system.  Because performance of 
the RO was similar regardless of membrane pretreatment, the economics is also 
similar for the RO.  The operating cost of the MF and UF are shown to be similar. 

 
Based on the performance of the pilots, a 3.5 MGD Integrated Membrane System was 
designed using commercially available design software.  The overall operating cost of the 
system, based on chemical and power consumption, was calculated for both UF and MF 
pretreatment to the RO.  One disadvantage of MF operation was its reliance on a daily 
chemically enhanced backwash (CEB).  This disadvantage was offset, however, by the 
MF’s ability to operate for 60 days without a clean in place (CIP) compared to 30 days of 
operation for the UF.  Based on the pilot operating data, the choice of membrane 
pretreatment would make little difference for RO performance and operating cost.  
Because low fouling and energy saving membranes showed similar performance, 
operating cost for the RO would be minimized by the use of energy saving membranes.  
Operating cost would be further reduced by constructing elements with 26 mil brine 
spacer as opposed to 31 mil brine spacer and thus increasing membrane area.  A 
breakdown of the operating cost for the three systems is shown in Table 8 below.  
Though power and chemical cost are similar for the MF and UF, a significant difference 
for the two systems appears in the membrane replacement rate.  The MF shows a lower 
cost for replacement rate due to its unique design which allows smaller, lower priced 
membrane bundles to be replaced upon failure instead of the whole module. 
 



 51

Table 8.  Projected operating cost ($/kgal) of a 3.5 MGD integrated membrane 
system based on UF/MF/RO pilot performance. 

 
$ / kgal MF UF RO 
Power ($0.09/kW-hr)  0.021 0.026 0.12 
Chemicals (pre-treatment and cleaning) 0.058 0.053 0.04 
Membrane replacement 0.046 0.098 0.05 
Maintenance and labor 0.076 0.076 0.03 
TOTAL 0.20 0.25 0.24 
 
Capital cost of a plant is influenced by a number of factors including the design of the 
pre-exiting wastewater treatment plant including the space available at that plant.  If a 
secondary settling tank exits which can be retrofitted with submersible membranes, and if 
space is limited, then the HYDRAsubTM MF system may prove more economical.  If, 
however, the plant is less than 1 MGD and no settling tank exists for the inclusion of the 
submersible MF, then the self contained HYDRAcap UF may result in lower capital cost. 



 52

Conclusions and Recommendations 

Ultrafiltration 
This study showed that a HYDRAcap UF system may be successfully operated on 
secondary effluent as a pretreatment to reverse osmosis when proper operating 
parameters are implemented.  The pilot system successfully produced filtrate with low 
turbidity, regardless of feedwater turbidity levels which was essential for the successful 
operation of the reverse osmosis system.  It was demonstrated that the system would 
operate continuously for 30 days before chemical cleaning.  Testing also demonstrated 
the optimal cleaning procedures needed to restore membrane performance.  The optimal 
flux was found to be 32 gfd and recovery was found to be 88%.  

Microfiltration 
Pilot test with HYDRAsubTM membrane successfully demonstrated the use of 
microfiltration as pretreatment to reverse osmosis. There is no apparent difference 
between UF and MF pretreatment on the performance of the RO.  The larger pore size of 
the microfiltration membrane provides adequate pretreatment to the RO when secondary 
wastewater effluent is treated. 
 
Feed water pretreatment to the MF using coagulant and oxidant appears to be the main 
factor for system stability.  The failure of either one of the two pretreatment chemicals 
leads to rapid fouling.  Of similar importance is the implementation of daily CEB.  The 
proper selection of CEB chemicals, dosages, and process sequence is critical for system 
stability.  The CEB can significantly reduce the CIP cleaning frequency so that the 
interval between CIP cleanings is 9 weeks or longer. 
  
Using CEB once a day was  sufficient to restore membrane TMP to levels close to the 
original TMP.  A stable pattern of TMP increase and complete restoration after CEB was 
seen on the pilot unit. The period of these repetitive cycles is equal to the period between 
two CEBs.  Small changes in feed water quality do not affects TMP restoration after 
CEB.  The best chemicals for CEB where found to be sodium hydroxide and sodium 
metabisulfite. 
 
Pretreatment with coagulant and introduction of chloramination in the MIMS 
significantly improved performance and substantially suppressed biogrowth.  Minimum 
dosage of 0.5ppm iron and 2.5ppm chlorine where found sufficient to deliver required 
result. 
  
Off-line chemical cleaning was found successful to restore membrane TMP close to 
initial values.  For high pH cleaning, the most useful chemical was caustic soda.  For low 
pH cleaning, a mix of three acids – citric acid, sulfuric acid and sodium metabisulfite, 
was the most economical and efficient cleaning composition.  The order of chemicals 
should first be a high pH cleaning followed by low pH cleaning.  
 



 53

System recovery of 94-95% was achieved.  Elimination of system bleed flow and 
reduction on backwash drain flow helped to reduce overall waste flow from the system.  
It appears that the system can run for more than two months at these settings. 
 
A filtrate flux of 12 gfd is applicable for the feed water treated in this study.  Aeration 
during filtration and backwash was found to be very economical.  The total fraction of 
daily time used for aeration with intermittent and rapid air pulsation was only 3% of the 
total 24h operational period each day.  Continuous aeration during part of the soak time 
was also found to be helpful for cleaning the membrane.  

Reverse Osmosis 
The reverse osmosis unit successfully treated secondary effluent while operating at 11 
gfd and 75% recovery using both MF and UF as pretreatment.  The RO reduced salinity 
from 1100 ppm in the feed to 20 ppm in the permeate. 
 
The side by side operation of the neutrally charged LFC and negatively charged ESPA 
membranes gave similar results.  Both membranes showed a similar restoration in flux 
after high pH cleaning.  Though previous side by side testing of the two elements treating 
waste water have demonstrated the superior resistance to fouling of the LFC (Wilf, 
2000), other testing has shown the ESPA to resist fouling as well as or better than the 
LFC (Alexander 2003).  This study and previous studies lead to the conclusion that the 
ability of the membrane to resist fouling when treating secondary effluent is dependent 
not just on the membrane charge, but on a combination of membrane chemistry and 
specific wastewater composition.  The ability of the ESPA2 to resist fouling as well as 
the LFC is advantageous for the end user due to the higher permeability, and therefore 
lower pressure requirement, of the ESPA2. 
 
The side by side operation of the ESPA2 with 26 mil brine spacer and the ESPA2 with 31 
mil brine spacer demonstrated similar performance.  Due to the high quality of the feed 
water, both elements operated successfully at an average system flux of 11 gfd.  
Increasing flux to 13 gfd resulted in a loss of flux and an increase in differential pressure 
which was similar for both elements.  For this reason, no correlation between brine spacer 
thickness and propensity to fouling could be established.  The 26 mil brine spacer 
provides a significant advantage over the 31 mil brine spacer since more membrane can 
be rolled into an element with a smaller brine spacer.  More membrane area per element 
results in savings for the end user.  Either fewer elements can be used in a system to 
achieve the same flux and thus reduce capital cost or the same number of elements can be 
used to lower the flux and thus reduce operating cost. 
 
The RO pilot was shown to have similar performance regardless of membrane pre 
treatment.  Whether using MF as pretreatment or UF as pretreatment, the RO was stable 
at a flux of 11 gfd.  This flux is typical of existing RO systems treating secondary 
wastewater with membrane pretreatment (Alexander 2003).  Because the RO performs 
well with either MF or UF pretreatment, any advantages of one pretreatment type are 
primarily economic and a function of the size of the proposed treatment plant.  
Furthermore, because the operation costs of the two pretreatments are similar, the 



 54

economic advantage of either pretreatment option is based on capital cost.  As a general 
rule, treatment plants with a capacity of less than 1 MGD in which a settling tank is not 
already present, should use the self contained UF to save on capital costs.  Other plants 
with a capacity greater than 1 MGD should consider MF; especially if the existing 
settling tanks can easily be retrofitted with the submerged MF modules.  
 
The successful operation of the UF, MF, and RO demonstrate the ability of the overall 
multiple integrated membrane system to treat municipal secondary effluent and produce 
treated water of a quality that meets the pertinent regulations for discharge or reuse.  Both 
the UF and MF served to remove suspended solids and greatly reduce turbidity to a level 
acceptable for RO feed.  The RO served to reduce dissolved solids and act as a secondary 
barrier to any microbial or colloidal mater that passed through the UF or MF membrane 
pretreatment. 
 

Commercialization Potential 
In terms of commercialization potential, this study should be considered at Stage 5, 
Product Development and Field Testing, of the Stages and Gates Process as defined by 
the Public Interest Energy Research (PIER) Program.  This study used a sub-scale MIMS 
pilot unit to demonstrate the systems feasibility, reliability, availability, maintainability, 
and durability in the field.  The UF and RO membranes used in this study are currently in 
production and readily available.  These membranes have been used to treat a variety of 